//\.Lanberg

19” Rack cabinets with panel LCD

FFO1 12U, 15U, 22U, 27V, 32U, 37U, 42U, 47U | 600%*600, 600*800, 600*1000,
600%1200

Szafy stojace 19” z panelem LCD
FFO1 12U, 15U, 22U, 27V, 32U, 37U, 42U, 47U | 600%*600, 600*800, 600*1000,
600%*1200

User’s manual A
Instrukcja obstugi

//

AR
AN\

IIrzrrzss00000000000000000000000000000000000000007
AN

W z/zzz2zz0czz2zzzq0ggiziiizzzzzzZZzZZZ &

2025/11




A\

2 Lanberg © 2015-2020 PL




EN Safety information:

Installation by minimum 2 persons only.

Secure the cabinet to the floor or wall at designated anchoring points.

Do not exceed total load capacity or shelf / 1U load.

Install the heaviest equipment at the lowest positions (first bottom U).
Distribute the load evenly; secure equipment with mounting screws.

Before moving, remove all equipment and lock the doors.

Use only recommended casters and mounting hardware — check load rating.

Ground the cabinet according to local grounding requirements for equipment and
metal enclosures.

Maintain required ventilation clearances — do not block perforations.
Beware of sharp edges — protective gloves recommended.

Periodic inspection: check fasteners every 12 months; verify grounding per local
requirements.

Do not use outdoors or in high-humidity or corrosive environments.

FR Instructions de sécurité :

Installation par au moins 2 personnes.

Fixer I'armoire au sol ou au mur aux points d’ancrage prévus.

Ne pas dépasser la charge totale ni la charge par étagére / 1U.
Installer les équipements les plus lourds en bas (premier U inférieur).
Répartir la charge uniformément ; fixer les appareils avec des vis.
Avant de déplacer, retirer tout I'équipement et verrouiller les portes.

Utiliser uniquement les roulettes et fixations recommandées — vérifier la capacité
de charge.

Mettre I'armoire a la terre conformément aux exigences locales pour les équipements
et boitiers métalliques.

Maintenir les dégagements de ventilation requis — ne pas obstruer les perforations.
Attention aux bords tranchants — gants de protection recommandés.

Contrdles périodiques : vérifier les fixations tous les 12 mois ; vérifier la mise a la terre
selon les exigences locales.

Ne pas utiliser a I'extérieur ni en environnement humide ou corrosif.

ES Instrucciones de seguridad:

Instalaciéon Unicamente por un minimo de 2 personas.

Fijar el armario al suelo o pared en los puntos designados.

No exceder la carga total ni la carga por estante / 1U.

Instalar los equipos mas pesados en la parte inferior (primer U inferior).

Distribuir la carga de manera uniforme; asegurar los equipos con tornillos de montaje.

Antes de mover, retirar todo el equipo y bloquear las puertas.

Usar solo ruedas y elementos de fijacién recomendados — comprobar la capacidad
de carga.

Conectar a tierra el armario de acuerdo con los requisitos locales de puesta a tierra
para equipos y envolventes metdlicas.

Mantener los espacios de ventilacion requeridos — no bloquear las perforaciones.
Cuidado con los bordes cortantes — se recomiendan guantes de proteccion.

Inspecciones periddicas: comprobar los anclajes cada 12 meses; revisar la puesta
a tierra segun los requisitos locales.

No usar en exteriores ni en entornos de alta humedad o corrosivos.

PT Instrugoes de seguranca:

Instalagao por no minimo 2 pessoas.

Fixar o armario ao chdo ou parede nos pontos de ancoragem indicados.

N&o exceder a capacidade de carga total nem a carga por prateleira / 1U.
Instalar os equipamentos mais pesados na parte inferior (primeiro U inferior).

Distribuir a carga de forma uniforme; fixar os equipamentos com parafusos de
montagem.

Antes de deslocar, remover todo o equipamento e travar as portas.

Usar apenas rodizios e elementos de fixacdo recomendados — verificar a capacidade
de carga.

Aterre o armério conforme os requisitos locais de aterramento para equipamentos
e invélucros metdlicos.

Manter os espacos de ventilagao exigidos — nao bloquear as perfuragées.
Cuidado com bordas cortantes — luvas de protecao recomendadas.

Inspegdes periddicas: verificar as fixagoes a cada 12 meses; verificar o aterramento
conforme os requisitos locais.

N&o usar ao ar livre nem em ambientes de alta humidade ou corrosivos.

DE Sicherheitshinweise:

Montage nur durch mindestens 2 Personen.

Schrank an Boden oder Wand an den vorgesehenen Befestigungspunkten verankern.
Gesamttraglast sowie Traglast pro Fach / 1U nicht iberschreiten.

Die schwersten Gerdte an den unteren Positionen installieren (erstes unteres U).

Die Last gleichmaBig verteilen; Gerate mit Montageschrauben sichern.

Vor dem Transport samtliche Geréate entfernen und Tiiren verriegeln.

Nur empfohlene Rollen und Befestigungsmaterial verwenden — Tragfahigkeit prifen.

Den Schrank gemaB den lokalen Erdungsanforderungen fiir Geréate und
Metallgehduse erden.

Energie- und Bellftungsabstdnde einhalten — Perforationen nicht blockieren.
Vorsicht vor scharfen Kanten — Schutzhandschuhe empfohlen.

Periodische Uberpriifung: Befestigungen alle 12 Monate priifen; Erdung geméaR
lokalen Vorschriften verifizieren.

Nicht im Freien oder in Bereichen mit hoher Luftfeuchtigkeit oder korrosiven
Bedingungen verwenden.

SE Sakerhetsinstruktioner:

Montering endast av minst 2 personer.

Fast skapet i golvet eller vaggen vid angivna férankringspunkter.

Overskrid inte den totala lastkapaciteten eller last per hylla / 1U.

Installera de tyngsta enheterna i de lagsta positionerna (férsta nedre U).

Fordela lasten jamnt; sdkra utrustningen med monteringsskruvar.

Innan forflyttning, ta bort all utrustning och las dorrarna.

Anvénd endast rekommenderade hjul och fastelement — kontrollera lastkapacitet.
Jorda skdpet enligt lokala jordningskrav for utrustning och metallhéljen.

Behall erforderliga ventilationsutrymmen — blockera inte perforeringar.

Se upp for vassa kanter — skyddshandskar rekommenderas.

Periodisk inspektion: kontrollera fasten var 12:e ménad; verifiera jordning enligt lokala krav.
Anvénd inte utomhus eller i miljder med hog luftfuktighet eller korrosiva forhéllanden.

IT Istruzioni di sicurezza:

Installazione esclusivamente da parte di almeno 2 persone.

Fissare 'armadio al pavimento o alla parete nei punti di ancoraggio indicati.

Non superare il carico totale né il carico per ripiano / TU.

Installare le apparecchiature piu pesanti nelle posizioni pili basse (primo U inferiore).
Distribuire uniformemente il carico; fissare le apparecchiature con viti di montaggio.
Prima dello spostamento, rimuovere tutte le apparecchiature e bloccare le porte.
Usare solo ruote e elementi di fissaggio raccomandati — verificare la portata.

Collegare a terra I'armadio secondo i requisiti locali per la messa a terra di
apparecchiature e involucri metallici.

Mantenere i necessari spazi di ventilazione — non ostruire le perforazioni.
Attenzione ai bordi taglienti — guanti protettivi consigliati.

Ispezioni periodiche: controllare i fissaggi ogni 12 mesi; verificare la messa a terra
secondo i requisiti locali.

Non usare all'aperto né in ambienti ad alta umidita o corrosivi

PL Instrukcja bezpieczenstwa:

Montaz wytacznie przez minimum 2 osoby.

Przymocowac szafe do podtoza lub $ciany w oznaczonych punktach kotwiczenia.
Nie przekracza¢ udzwigu catkowitego oraz udzwigu na pétke / 1U.

Najciezsze urzadzenia instalowac najnizej (pierwsze dolne U).

Réwnomiernie roztozy¢ obciazenie; zabezpieczy¢ urzadzenia Srubami montazowymi.
Przed przemieszczaniem usuna¢ caty sprzet i zablokowa¢ drzwi.

Uzywac tylko zalecanych kétek i elementéw mocujacych — sprawdzi¢ nosnosc.

Uziemic szafe zgodnie z lokalnymi wymogami dotyczacymi uziemiania urzadzen
i metalowych obudéw.

Zachowa¢ wymagane odstepy wentylacyjne — nie zastania¢ perforacji.
Uwazac na ostre krawedzie — zalecane rekawice ochronne.

Przeglady okresowe: sprawdzi¢ mocowania co 12 mies.; uziemienie sprawdzac
zgodnie z lokalnymi wymogami.

Nie uzywac na zewnatrz ani w warunkach wysokiej wilgotnosci lub korozyjnych.

/s

Lanberg © 2015-2025




\N\

CZ Bezpecnostni pokyny:

Montéaz pouze minimalné dvéma osobami.

Pripevnéte skiin k podlaze nebo ke sténé v ur¢enych bodech kotveni.
Nepfekracujte celkovou nosnost ani nosnost na polici / 1U.

Nejtézsi zafizeni instalujte nejnize (prvni spodni U).

Zatizeni rovhomérné rozlozte; zafizeni zajistéte montaznimi Srouby.

Pred pfemisténim vyjméte veskeré vybaveni a zamknéte dvere.

Pouzivejte pouze doporucena kolecka a upevnovaci prvky — zkontrolujte nosnost.
Uzemnéte skiin podle mistnich pozadavkd na uzemnéni zatizeni a kovovych krytd.
Zachovejte pozadované ventila¢ni odstupy — neblokujte perforace.

Dejte pozor na ostré hrany — doporuceny ochranné rukavice.

Pravidelné prohlidky: kontrola upevnéni kazdych 12 mésicd; ovéfeni uzemnéni dle
mistnich pozadavku.

Nepouzivejte venku ani v podminkach vysoké vihkosti nebo koroznich prostredich.

SK Bezpecnostné pokyny:

Montéz vylu¢ne minimélne 2 osobami.

Pripnut skrinku k podlahe alebo stene v ozna¢enych bodoch kotvenia.
Neprekracovat celkovi nosnost ani nosnost na policu / 1U.

Najtazsie zariadenia instalovat najnizsie (prvé dolné U).

Rovnomerne rozlozit zatazenie; zabezpecit zariadenia montaznymi skrutkami.
Pred presunom odstranit vsetko vybavenie a zamknut dvere.

Pouzivat len odporucané kolieska a upevnovacie prvky — skontrolovat nosnost.

Uzemnit skrinku v stlade s miestnymi poZziadavkami na uzemnenie zariadeni
a kovovych krytov.

Zachovat pozadované vetracie odstupy — nezakryvat perforacie.
Dévat pozor na ostré hrany — odportc¢ané ochranné rukavice.

Pravidelné kontroly: skontrolovat upevnenia kazdych 12 mesiacov; kontrolovat
uzemnenie podla miestnych poZziadaviek.

Nepouzivat vonku ani v prostredi s vysokou vihkostou alebo
korozivnymi podmienkami.

RO Instructiuni de siguranta:

Montaj numai de cdtre minimum 2 persoane.

Fixati dulapul de podea sau perete in punctele de ancorare indicate.

Nu depasiti capacitatea totald de incdrcare sau sarcina pe raft / 1U.

Instalati echipamentele cele mai grele in pozitiile cele mai joase (primul U inferior).
Distribuiti sarcina uniform; fixati echipamentele cu suruburi de montaj.

Tnainte de mutare, scoateti toate echipamentele si blocati usile.

Utilizati numai roti si elemente de fixare recomandate — verificati capacitatea
de incércare.

Impamantati dulapul conform cerintelor locale pentru impamantarea echipamentelor

si carcaselor metalice.
Pastrati spatiile de ventilare necesare — nu blocati perforatiile.
Aveti grijd la muchii ascutite — manusi de protectie recomandate.

Inspectii periodice: verificati elementele de fixare la fiecare 12 luni; verificati
impamantarea conform cerintelor locale.

Nu utilizati in aer liber sau in medii cu umiditate ridicata sau corozive.

BG MHCTpyKUWMM 3a 6e30MacHOCT:

MoHTaX camMo OT MUHUMYM 2 AyLIn.

3akpenerTe wkada KbM Nofa WK CTeHaTa B MOCOYEHMTE TOYKM 3a 3aKOTBAHE.

He npeBuwwasaiiTe obLiaTa TOBAPOHOCUMOCT M TOBAPOHOCKMMOCTTA Ha padT / 1U.
Haii-TexxknTe ycTpoicTBa MHCTanmpainTe Hain-Hagony (MbpBoTo AosiHo U).

Pa3npenene1'e HaTOBapBaHETO PaBHOMEPHO; 3aKpeneTe yCTpOVICTBaTa C MOHTaXHU
BUHTOBE.

MNpean npemecTteaHe npemaxHeTe LAnoTo oﬁopynBaHe W 3aKnoyeTe Bpatute.

M3nonsBaite camo npenopbYaHUTE KoJena N KpenexHn eneMmeHTn — nposepete
TOBapOHOCMMOCTTA.

3azemerte LIJKadDa CbrnacHO MeCTHUTE N3NCKBaHWA 3a 3a3emMsABaHe Ha oﬁopyﬂBaHe
1 MeTaNiHy 06BUBKM.

CbxpaHsABaiTe HEOOXOAUMUTE BEHTUNALMOHHN PAa3CTOAHNA — He GnoKupariTte
nepdopaumute.

BHUMaBaiiTe 3a OCTpY pbGOBE — NPENOPbYBAT Ce NPeAnasHN PbKaBrL.

MepuoanyHn Npernegun: NpoeepsBaiiTe KpenexmTe Ha Bcekn 12 mecela;
npoBepsBaliTe 3a3eMABAHETO CMOPEe/] MECTHUTE N3NCKBaHUA.

He nsnonsgatite Ha OTKPUTO NN B YCJTOBUA Ha BUCOKa BJIaXKHOCT Unn
KOpO3nBHa cpefa.

HU Biztonsagi utasitasok:

Osszeszerelés kizarélag legaldbb 2 személy altal.

Rogzitse a szekrényt a padldhoz vagy a falhoz a megjeldlt régzitési pontokon.

Ne Iépje tul a teljes teherbirast és a polconkénti / 1U teherbirast.

A legnehezebb berendezéseket a legalacsonyabb pozicidkba szerelje (elsé alsé U).
Ossza el egyenletesen a terhelést; rogzitse a berendezést szerelvénys kimi csavarokkal.
Mozgatas elétt tavolitson el minden felszerelést és zarja le az ajtdkat.

Hasznéljon csak ajanlott gorgdket és rogzitéelemeket — ellendrizze a teherbirast.
Foldelje a szekrényt a helyi foldelési el6irdsoknak megfeleléen.

Tartsa meg a szlikséges szell6z6tavolsdgokat — ne takarja el a perforacidkat.
Vigyazzon az éles élekre — véddkeszty ajanlott.

Id6északos ellenérzés: ellendrizze a régzitéseket 12 havonta; ellendrizze a foldelést a helyi
el6irasoknak megfelelGen.

Ne hasznalja kiiltéren vagy magas paratartalmu, korroziv kornyezetben.

RS UHcTpyKuyje 3a 6e36efHOCT:

MoHTaXa UCKIbyUMBO Off CTPaHe Hajmatbe 2 ocobe.

MpuKNoHUTE OpMaH 3a NoA UKW 3VA Ha Ha3HaYeHUM Taykama 3a yusplihusare.

He npenasute yKynHu KOPUCHN TepeT HUTK TepeT no nonuun / TU.

Hajtexy onpemy nHctanvpajte HajHuxe (npeo fore U).

Pacnopepute ontepehere paBHOMepHO; 06e36eaTe Onpemy MOHTaKHIM BUjLIMMA.
Mpe npemeluTarba yKNOHNTE CBY ONPEMy 1 3aK/byyajTe BpaTa.

KopucTtute camo npenopyyeHa Touka 1 enemeHTe 3a yuspluhinearbe — nposepute
HOCMBOCT.

3azemsbute OpMaH Yy CcKnafy ca JIoKaH1UM 3axTeBMMa 3a y3eM/betbe onpeme
N MeTanHnx KyFWILLITa.

Opp>kaBajte NnoTpe6He BeHTUNaLMjcKe pa3make — He 6rokupajte neppopauuje.
MasuTe Ha oLWTPe MBULIE — NPENOPYYyjy Ce 3alTUTHE pyKaBuLie.

MeprioanyHu nperneau: nposepute npuuspluhera Ha cBakKx 12 Mmeceuy; nposepute
y3eM/berbe npema JIoKaHUM 3axTeBUMa.

He KOPUCTUTE HaMoJby NN Y YCNOBKMA BENVKE BNAXXHOCTN UM KOPO3UBHOT OKpYXetba.

RU WHcTpyKuma no 6e3onacHocTy:

MOHTaX UCKNIOUYNTENBHO MUHUMYM ABYMA NIObMU.

3akpenuTe WKad Ha MOy WK CTEHEe B yKa3aHHbIX TOUKaX KPenieHus.

He npesbiwwarite 061yt rpy30NoAbEMHOCTb U FPY30MOABEMHOCTb Ha Nonky / 1U.
Camoe TaxKenoe obopyaoBaHMe ycTaHaBIMBalTe BHU3Y (Nnepsoe HuxHee U).

PaBHOMepHO pacrpegensiite Harpysky; 3akpennsainte o60pyfoBaHve
MOHTAHbIMU BUHTaMW.

I'Iepen nepemMelleHnemM ynanmte sce o6opyn03aHV|e n 3a6n0KMpy|7|Te Aasepun.

Mcnonb3yiiTe TONbKO PEKOMEHOBaHHbIE KONECUKM 1 KPENeXKHbIe SeMeHTbl —
npoBepbTe rPy30MOAbEMHOCTb.

3asemnute WKad B COOTBETCTBUN C MECTHBIMY TPEGOBAHMAMM MO 3a3eMIEHMNI0
060pYAOBaHNA 1 METANIINYECKNX KOPTTYCOB.

CobriopaliTe Tpebyemble BEHTUNALMOHHbIE 3a30Pbl — HE 3aKpblBaliTe neppopaumio.
OCTOPOXKHO: OCTPbIE KPOMKI — PEKOMEHAYETCA 3aLUUTHbBIE NEPYATKY.

Mepuoaryeckne 0CMOTpbI: POBEPAITE KPereHrs Kaxable 12 Mecsaues; nposepsiite
3a3emneHne COrnacHo MeCTHbIM TPeGOBaHMAM.

He 1cnonb3oBaTh Ha OTKPLITOM BO3AYXe WA B YCIIOBUSAX BbICOKOW BIAXKHOCTU UV
KOPPO3MOHHOM Cpefbl.

GR Odnyiec aopdalelac:

Eykataotaon pdvo amd Touhdyiotov 2 dtopa.

STEPEWOTE TO VTIOUAATL 0To SAmedo 1 0Tov ToiXo oTa KaBoplopéva onpeia aykipwaong.
Mnv umepBaiveTe TN GUVONIKN XWPENTIKOTNTA GOPTIOU 1 TO YopTio avd pdet/ 1U.
EykataoTtiote Tov mo Bapl eE0MAIOUO OTIG XapNAdTEPEG BETELS (TpwTo KaTw U).
Kataveipete To popTtio opoidpop@a:- ac@aiiote Tov eEOMAIOHO pe Bidec oTrpEng.

Mptv amé ™ peTakivnon, apaipéote OAo Tov eEOMAIOUS Kal KAEISWOTE TIG TOPTEG.

XPNOIUOTIOOTE HOVO TOUG CUVICTWHEVOUG TPOXOUG KAl EE0PTAHATA OTEPEWONG —
eNEyETE TNV QVTOYN POPTWONG.

[EIWOTE TO VIOUAATT GUUQWVA HE TIG TOTTIKEG ATTAUTAOELS YEIWONG Yia TOV EEOTAIOUO Kal
Ta HETANIKA TTepIBApaTa.

AlaTnprOTE TIC AMAITOUHEVES ATTOCTACEIG AEPIOUOV — UNV KAAUTITETE TIG OTéC SidTpnong.
Mpoooxn o€ AXUNPEG AKHEG — CUVIOTWVTAL TTPOCTATEVTIKA YAvVTIAL

MePLodikoG ENeyX0G: ENEYETE Ta OTEPEWHATA KABE 12 prves: emaAnBevoTe TN yeiwon
GUHPWVA HE TIG TOTTIKEG ATTAUTHOELG.

Mnv To Xpnotpomnoleite o€ umaiBploug XWPoug fi o€ TepIBEANovTa LPNARG vypaaciag

1 S1aBPWTIKA.

Lanberg © 2015-2025




1. Assembly

” Be sure to strictly follow the instructions in this manual.

1.1 Preparations

Prepare the appropriate amount of free space on the surface on which the assembly will take place. Carefully remove all elements from

the transport box. Further assembly instructions will be based on the diagram provided

1.1.1. Table of components

Cabinet items
Item No. Name Drawing Required ammount Supplied ammount

ltem A Front glass door 1 pc. 1 pc.
Item B Rear door 1 pc. 1 pc.
Item C Side panel 2 pcs 2 pcs
Iltem D Frame 2 pcs 2 pcs
Iltem E Top cover 1 pc. 1 pc.
Item F Bottom cover 1 pc. 1 pc.

15U~27U 4pcs
ltem G Connect Bar 32U~42U 6 pcs
Iltem H Fan cover 1 pc. 1 pc.
Item | Mounting rail T T 4 pcs 4 pcs

Flat 3 pcs

Item J Entry panel / With a groove 4 pcs
Item K Adjustable feet %& 4 pcs 4 pcs

V)4

EN

Lanberg © 2015-2025




\\

=
Item L Castors with breaker (@ 4 pcs 4 pcs
ol 15U~ 27U 8 pcs
Item M Door stopper i 32U~42U 12 pcs
ltem N Swing handle lock 2T 1 pc. 1 pc.
Item O Small round lock 3 pcs 3 pcs
ltem W Front door spacers ‘ ‘ ‘ g 2 pcs 4 pcs
000
Screws
Item No. Name Drawing Required ammount Supplied ammount
Item Q M8 Allen head bolt . ' 16 pcs 17 pcs
12U-27U - 20 pcs 12U-27U - 24 pcs
ltem R M5#10 Self-tapping screw ~
32U-47U - 28 pcs 32U-47U - 34 pcs
. 12U-27U - 20 pcs 12U-27U - 23 pcs
Item S M4*8 Self-tapping screw
32U-47U - 26 pcs 32U-47U - 30 pcs
12U-27U - 32 pcs 12U-27U - 35 pcs
ltemT M6 Snap nut .
32U-47U - 48 pcs 32U-47U - 50 pcs
12U-27U - 32 pcs 12U-27U - 35 pcs
ltem U M6x12 Allen Head Bolt .'
32U-47U - 48 pcs 32U-47U - 52 pcs
ltem V/ M6 Accessory screw h E 20 pcs 20 ps
and nuts
Item V2 M6 Screw with washer 16 pcs 17 pcs

Lanberg © 2015-2025

EN




2. Installation steps

TOP & BOTTOM PACKAGE 1/3

FRONT, REAR & SIDE DOORS

PACKAGE 2/3

FRAME PACKAGE 3/3

Step 1. Remove the front door lock (item N), the side panel locks and the rear panel lock (item O), the components are in pack
1/3.Then remove the front glass door (item A), back panel (item B) and side panels (item C) from pack 2/3. At this stage we start
by fitting locks to the above components.

%ﬁﬂﬁﬁﬁ%ﬁ

A

2
[
Ill'u

\

AN

=
~NE]
Vi
II'I r("f:f \\.
H |:ﬁ |
\_\ _r'r
.\i ) v,
e
L

BRI

Vit

EN

Lanberg © 2015-2025




Step 2. Unpack the frame parts (item D)
from pack 3/3. Then arrange the frames
parallel to each other, with the square holes
facing inwards. You can recognize the
lower part of the frame by the element for
installing the earthing.

Step 3. Fit the top cover
(item E) onto the top parts
of the frame (item D), then
use an M8 Allen screw
(item Q) to assemble them
together.

Earth nut
(Bottom)

Step 4. Fit the lower cover (item F)
onto the lower part of the frame (item
D) and then use an M8 Allen screw
(item Q) to join them together.

Step 4a. Fit an M6 snap nut (item T)
in the square hole in the frame (indi-
cated in the figure).

Snap nut M6
(partT)

Lanberg © 2015-2025 EN

\a

8




T —

IIIIIIIIIIIII[IIIIII

Step 5. Prepare M6 snap nuts (item T)
and fix them on the crossbar (item G),
then place the crossbar on the frame
(item D) avoiding the locking hole in the
frame. Use an M6 Allen screw (item U)
and an M5 self-tapping screw (item R) to

fix the crossbar.

Allen head bolt M6
(partV)

&

Self-tapping screw M5
(partR)

Snap nut M6
(partT)

a}

- T
=T [— L=
—
—
=
s L8 Emm - - B % % % LY u® al e o E
=
I— 1 @
—3
—1
=
—_—

B8 &8 i s

L= =

Step 6. Prepare M6 mounting screws
(item U). Use screws to fix the vertical
mounting rails (item 1) to the horizontal

crossbars (item G).

«r

Allen head bolt M6
(part U)

oo ed

og

V)4

EN

Lanberg © 2015-2025




Step 7. Prepare bolts with washer (item V2)
to attach four casters (item L) to the bottom
cover (item F). Alternatively, feet (element K),
which are included in the kit, can be attached
to the lid instead of the casters.

Self tapping screw M5
(itemV2)

Step 8. Prepare M5 self-tapping screws
(item R), then use them to attach the fan
shelf (item H) to the RACK frame (item D).

Self tapping screw M5
(partR)

Step 9. Prepare and use an M4 self-
tapping screw (item S) to fix the top
panel cap (item J).

Self-tapping screw M4
(partS)

10 Lanberg © 2015-2025 EN




Step 10. Prepare and use M4 self-tapping
screws (item S) to fix the door stops (item
M),12U~27U(8pcs), 32U~47U(12pcs)

Self-tapping screw M4
(partS)

Step 11. Prepare and place the door spacers
(item W) for the front door and rear panel (items
A and B) in the appropriate places. Fit the side
panels (item C) at the very end.

!

i

Il

|

e

| —

l rl_

-

'I_

TN - T O O N O T R T e

s

o
\=

EN Lanberg © 2015-2025 11




1. Montaz

” Nalezy Scisle przestrzegac zalecen zawartych w tej instrukcji.
1.1 Przygotowanie

Przygotuj odpowiednia ilos¢ miejsca na podtozu na ktérym odbedzie sie montaz. Ostroznie wyjmij wszystkie elementy z kartonu
transportowego. Dalsze instrukcje montazu beda opierac sie o zawarty schemat.

1.1.1. Zestawienie elementow

Czesci szafy
Nr. elementu Nazwa Rysunek elementu Wymagana liczba Liczba w zestawie
Element A Drzwi przednie szklane 1 szt. 1 szt.
Element B Panel tylny . 1 szt. 1 szt.
Element C Panel boczny | 2 szt. 2 szt.
Element D Rama 2 szt. 2 szt.
)
Element E Pokrywa gérna ' 1 szt. 1 szt.
1

Element F Dolna pokrywa 1 szt. 1 szt.

. 15U~27U 4 szt.
Element G Listwa poprzeczna 32U~42U 6 szt.
ElementH Pokrywa wentylatora 1 szt. 1 szt.
Element | Szyna montazowa T T 4 szt. 4 szt.

i Ptaska 3 szt.

Element J Zaslepka panelu / Z wyzobieniem 4 szt.
Element K Noézki szafy %& 4 szt. 4 szt.

\\

12 Lanberg © 2015-2025 PL




=
Element L Kétka z hamulcami (@ 4 szt. 4 szt.
L . o 15U~27U 8 szt.
Element M Ogranicznik do drzwi s 32U~42U 12 sat.
Element N Zamek drzwi przednich 2T 1 szt. 1 szt.
Element O Zamek panelu tylnego / 3 szt 3szt.
bocznego
ElementW Dystanse drzwi przednich ‘ ‘ ‘ g 2 szt. 4 szt.
000
Sruby

Nr. elementu

Nazwa elementu

Rysunek elementu

Wymagana liczba

Liczba w zestawie

ElementQ M8 Sruba imbusowa . ' 16 szt. 17 szt.
)} 12U-27U - 20 szt. 12U-27U - 24 szt.
M5*10 Sruba
Element R N
samogwintujaca
32U-47U - 28 szt. 32U-47U - 34 szt.
M4*8 $ruba 12U-27U - 20 szt. 12U-27U - 23 szt.
Element S samogwintujgca
gwintuja 32U-47U - 26 szt. 320-47U - 30 szt.
12U-27U - 32 szt. 12U-27U - 35 szt.
ElementT M6 Nakretka zatrzaskowa .
32U-47U - 48 szt. 32U-47U - 50 szt.
12U-27U - 32 szt. 12U-27U - 35 szt.
Element U M6x12 Sruba imbusowa .'
32U-47U - 48 szt. 32U-47U - 52 szt.
Element V M6 Dc?datkowo Sruba h . 20 szt. 20 szt.
i nakretka
Element V2 M6 Screw with washer 16 szt. 17 szt.

V)4

PL

Lanberg © 2015-2025




2. Etapy montazu

PAKIET GORA | DOL 1/3

Krok 1. Wyjmij zamek drzwi przednich (element N), zamek paneli bocznych oraz panelu tylnego (element O), elementy znajduja
sie w opakowaniu 1/3. Nastepnie wyjmij przednie szklane drzwi (element A), tylne drzwi stalowe (element B) oraz panele boczne
(element C) z opakowania 2/3. Na tym etapie zaczynamy montaz zamkéw do podanych elementéw.

\\

%ﬁﬂﬁﬁﬁﬁ
f

A

I~
[
Ill'u

\

PAKIET DRZWI PRZEDNIE,
TYLNE | BOCZNE 2/3

=
~NE]
Vs
II'I r("f:f \\.
H |:ﬁ |
.1\ /
.\i ) Py
e
L

BRI

PAKIET RAMY 3/3

Vit

14

Lanberg © 2015-2025

PL




Dot

Uziemienie

Krok 2. Rozpakuj elementy ramy (czesc¢ J)
z opakowania 3/3. Nastepnie uf6z ramy
réownolegle do siebie, kwadratowymi
otworami do wewnatrz. Dolng cze$c¢
ramy rozpoznamy po elemencie do
zamontowania uziemienia.

Krok 3. Zatéz gorng
pokr}’/WQ (elem,ent E) Uziemienie
na gorng czes¢ ramy (Do)
(czes¢ D), a nastepnie

uzyj $ruby imbusowej M8

(czes¢ Q) aby zmontowad

je razem.

Krok 4. Zat6z dolng pokrywe (element
F) na dolny element ramy (element D)
a nastepnie uzyj sruby imbusowej M8
(element Q) aby je potgczyc.

Krok 4a. Zamontuj nakretke za-
trzaskowg M6 (element T) na ramie
w kwadratowym otworze (wskazane
na rysunku).

Nakretka
zatrzaskowa M6
(elementT)

PL Lanberg © 2015-2025




T —

IIIIIIIIIIIII[IIIIII

Krok 5. Przygotuj nakretki zatrzaskowe

M6 (element T) i zamocuj je na listwie
poprzecznej (element G), nastepnie
umies¢ listwe poprzeczng na ramie
(element D) unikajgc otworu blokujgcego
w ramie. Do zamocowania listwy uzyj
Sruby imbusowej M6 (element U)

i wkretu samogwintujgcego M5

&

(element R).

Sruba samogwintujaca
M5 (element R)

Sruba imbusowa M6
(element u

Nakretki

(ulementT)

zatrzaskowe M6

a}

v T
= r—1 —T
—
—
—
e 1] . L —
=
[ — 1 E
—
=
=
=

B8 &8 i s

(=]

=

Krok 6. Przygotuj sruby montazowe M6
(element U). Uzyj Srub do zamocowania
pionowych szyn montazowych (element
1) do poziomych listew poprzecznych

(element G).

«r

Sruba imbusowa M6
(element U)

oo ed

og

PL

\\

16

Lanberg © 2015-2025




Krok 7. Przygotuj $ruby z nakretkami
(element V2), aby zamocowac cztery
kotka (element L) na pokrywie dolnej
(element F). Alternatywnie do pokrywy
zamocowac mozna zamiast kétek nozki
(element K), ktére sg w zestawie.

Sruba samogwintujaca
M5 (element V2)

Krok 8. Do zamontowania

potki wentylatora (element H)

do ramy (czes¢ D), uzyj wkretu
samogwintujgcego M5 (element R).

Sruba samogwintujaca
M5 (element R)

Krok 9. Przygotuj Sruby samogwintujgce
M4 (element S), aby zamocowac
zaslepke panelu goérnego (element J).

Sruba samogwintujaca
M4 (element S)

V)4

Lanberg © 2015-2025 17




Krok 10. Przygotuj wkrety samogwintujgce
M4 (element S), aby zamocowa¢ stopery
do drzwi (element M). Dla rozmiaréw
12U~27U(8szt), 47U~42U(12szt.).

Sruba samogwintujaca
M4 (element S)

iy

i1

i

Il

.ri______ﬂ I

]
Fh—=

)

T

2

)

-

" o

B

l rl_

I

Lagar oy d

i

I

|

TN O O - O R R ORI

Krok 11. Przygotuj i umies¢ w odpowiednim
miejscu dystanse drzwi (element W) dla przednich
drzwi oraz tylnych (element Ai B). Boczne panele
(element C) zat6z na samym koncu.

[1:] | -

S Essal

18

Lanberg © 2015-2025

PL







E-mail: support@lanberg.pl | support@lanberg.eu

www.lanberg.pl | www.lanberg.eu

Ok
;

[=] 2l []

mEmE .

[=]




